@KIKUSUI Part No. 21-003-020,':/?;)19101
y 2020

Instruction Manual / EX#REHEEE

Bracket/ 724 v b KRB11-PAD

Parts list / R

Check that all parts are included and that the parts have not been damaged during transportation. If any
of the parts are damaged or missing, contact your Kikusui agent or distributor.
HRHAELHRAEINTVED, BELTLWRLWHERL T EIW, A—. BEXLERENH
DELES. BATTCFULEZEMICEBVWEDLELLLEW,

No. Name / &Hi Qty / &%
1 Bracket/ 737 v b (R) 1
2 Bracket/ 777 vk (L) 1
3 Flathead screws/ ML (M4 x 14) 6
4 Phenolplate/ 7./ —JL7L—hk (T0.5x 15 x 360) 2
5 Rails/L—JL 2
6 Double sems screws / ¥ 7L LAZ1L (M5 x 10) 8
7  Finishing washers / 71 77 v &+ 5CW 8
8 Oval countersink screws / XL L (M5 x 14) 8

Bracket Installation / 754 v F D {37

1. Remove the casters on the bottom panel and the
screws on the side panel.

EROF AR5, BLOHEORUZMOALET,

. As shown in figure, using No.3 screws, install No.1
and No.2 brackets. For No.3 screws, do not use
except the accompanying screws (M4 x 14 flat head
screws).

No.3 DR UZEFERAULTNo.1 ENo2 DTS4y &K
DESICDOHIFET, No.3DRUIE. FEDRU
(M4 x 14 ML) BAMIERULLBWTLIEEL,

. Using No.6 screws, install No.5
support angles to the frame of the
rack. As shown in figure, stick No.4
plates on the rails.

No.6 DU %ERL T No.5 DHR—
KPYINESYIDTL—LANED
FHFET. RIDLSICNo s DT L—F
ZL—ILICBEDFIFET,

. Using No.8 screws and No.7 washers,
mount the instrument in the rack.

No.8 DR LU E No.7 DTy v &EFERALT
Y IICRDFIFET,

/N CAUTION / 2 &

The accompanying support angles No.5 have been exclusively designed for
the KRO series, KIKUSUI rack system. If you use other rack system, install Imstrument
the appropriate support angles applying to its rack system. I_ fHes J
HEBOUR— k7Y 7L Nos (&, HHDT v KRO YU —XEHTT, 2~
27 g ERATSBER. 7 CERLEY R TV ILERDHY RS,

KIKUSUI ELECTRONICS CORP. FHKEFIEKRASH

1-1-3 Higashiyamata, Tsuzuki-ku, Yokohama, T224-0023 R A FXEILH1-1-3

224-0023, Japan B2 FOZA [BEFEYR—NFATIV] o

Tel: +81-45-482-6353 ;

Fax: +81-45-482-6261 - gg’g;gg? 728/16309 ;%Eiﬁ
F s<ih -~ -~ 1

www.kikusui.co.jp/en [=] www.kikusui.co.jp = %’4



	1
	2
	3
	4
	5
	6
	7
	8
	1. Remove the casters on the bottom panel and the screws on the side panel.
	2. As shown in figure, using No.3 screws, install No.1 and No.2 brackets. For No.3 screws, do not use except the accompanying screws (M4 x 14 flat head screws).
	3. Using No.6 screws, install No.5 support angles to the frame of the rack. As shown in figure, stick No.4 plates on the rails.
	4. Using No.8 screws and No.7 washers, mount the instrument in the rack.
	CAUTION /注意

